



检测报告

TEST REPORT



宁波市普信检测技术有限公司

NINGBO PALTEK CO., LTD.

PALTEK 为您提供全球检测认证服务——UL、ETL、TUV、NEMKO、
CE(LVD/EMC)、CB、GS、SASO、KUCAS、PSB、RCM(SAA/C-tick)、
RoHS 2.0、REACH、PAHs、Phthalates、CP65、FCC/IC、ERP、
Energy Star(LM-79)、CEC、Lighting Facts、DLC

NINGBO PALTEK CO.,LTD. / Room 401, Building 037, No.166, Jinhua Road, Hi-tech Zone, Ningbo,
Zhejiang, China/315013

Tel: +86-574-56134977 Fax: +86-574-56134975 Web:<http://paltek.cn>

Test Report

Report No. : 19PT1111001S 01
Client : ANHUI LANSHENG ELECTRIC CO., LTD.
Address : H12 Botong Science Park, Guandoumen Road, Jiujiang District, Wuhu City, Anhui Province, China
Manufacturer : ANHUI LANSHENG ELECTRIC CO., LTD.
Address : H12 Botong Science Park, Guandoumen Road, Jiujiang District, Wuhu City, Anhui Province, China

Sample Name : Cable Gland
Sample Type : M12-M90
Sample rating : N/A
Sample Received Date : 2019-11-11
Sample Tested Date : 2019-11-12
Total pages : 6 Pages

Test Item : Strain Relief test
Reference Standard : Customer requirements
Testing Laboratory : NINGBO PALTEK CO., LTD.
Address : Room 401, Building 037, No.166, Jinghua Road, Hi-tech Zone, Ningbo, Zhejiang, China/315013

Test Results : Pass

Tested By:

Reviewed By:

2019-11-18 Hou yangqiao/PE
Date Name/Position

Hou yangqiao
Signature

2019-11-18
Date

Jiang Guang/PM Jiang Guang
Name/Position Signature



Method**Strain Relief test**

A pull force of 80 N shall be applied for 1 minute to the flexible cord in a direction perpendicular to the plane of the entrance into the gland.

Power cord specifications: H05VV-F, $3 \times 0.75\text{mm}^2$

Result:

The movement of the flexible cord was 0 mm, and There was no breaking of the conductor .

Environmental Conditions: Temperature: 25°C, Humidity: 55%RH



Pictures

Fig.1 Sample over view

Fig.2 Sample Internal view

***** End *****

This report is considered invalidated without the Special Seal for Inspection of the PALTEK, This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written approval of PALTEK, this test report shall not be copied except in full and published as advertisement.

TRF No: TRF-011

三
 大
 人
 日